

**Report No.:** 248106759 Page 1 of 4

**Client:** HUNG PHAT VIET CO., LTD

**Contact Information:** 55, Ich Thanh Street, Truong Thanh Ward, District 9, Ho Chi Minh City

**Test item(s):** Desiccant powder bag

**Identification/ Model No(s):** A|B STRIP 1000; MODEL: 1KG/BAG; COLOR: WHITE

**Sample Receiving date:** 2019-09-18

**Testing Period:** 2019-09-19 to 2019-09-23

<b>Test Specification:</b>	<b>Test result:</b>
Customer's requirement	
Test parameters chosen by customer:	
1. Dimethyl fumarate	PASS
2. Formaldehyde content	PASS

For and on behalf of  
TÜV Rheinland Vietnam Co., Ltd.

2019-09-24

  
Nguyen Ngo Thi Tan Anh /  
Project Coordinator



Date

Name/Position

*Test result is drawn according to the kind and extent of tests performed.  
This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*

**Test Report No.: 248106759**

Page 2 of 4

**Material List:**

Item: A|B STRIP 1000; MODEL: 1KG/BAG; COLOR: WHITE

Material No.	Material	Color	Location
M001	Powder	Grey	Desiccant powder
M002	Non-woven fabric	White + Blue printing	Bag with printing

**Test Report No.: 248106759**

Page 3 of 4

**1. Dimethyl fumarate****Test Method:** Extraction with organic solvent. Determination by GC-MS**Test Result:**

Test No.	Material No.	Test Parameter	Unit	RL	Customer Requirement	Test Result	Conclusion
T001	M001	Dimethyl fumarate	mg/kg	0.05	0.1	n.d.	Pass

**Abbreviation:** n.d. = not detected (< Reporting Limit)  
RL = Reporting Limit  
mg/kg = milligram per kilogram  
NA = not applicable

**2. Formaldehyde content****Test Method:** ISO 14184-1, determination by UV/VIS for others**Test Result:**

Test No.	Material No.	Test Parameter	Unit	RL	Customer Requirement	Test Result	Conclusion
T001	M002	Formaldehyde content	mg/kg	10	50	n.d.	Pass

**Abbreviation:** n.d. = not detected (< Reporting Limit)  
RL = Reporting Limit  
mg/kg = milligram per kilogram

**Test Report No.: 248106759**

Page 4 of 4

Sample Photos



Lab ID: A000993371-001



Lab ID: A000993371-001

- END -